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Cabin CAM # 1100016657
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for L-Crane valid from crane number 1717071
for Z-Crane valid from crane number 1716763
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(PALFINGER)

02.010-A Cabin CAM # 1100016657

Cabin lift

No. |Spare part Qty. Description Dimension
1 YE53012 2 Washer d=8,4 DIN125A
2 YE52010 4 Nut M24 DIN439B 8
3 YE50061 2 Cylinderhead screw M4x16 DIN 912
4 YE50107 2 Cylinderhead screw M4x30 DIN912
5 YE51006 4 Set screw M24x35 DIN913
6 YE50045 4 Hexagon screw M10x80 DIN931 8.8
for Z-Crane
6 YE50015 4 Hexagon screw M10x30 DIN933
for L-Crane
7 YES50083 4 Hexagon screw M20x300 DIN931
8 YES50015 4 Hexagon screw M10x30 DIN933
9 YE50056 6 Hexagon screw M14x25 DIN933 8.8
10 YE50004 8 Hexagon screw M16x25 DIN933 8.8
11 YE50038 1 Hexagon screw M8x10 DIN933 8.8
12 YE50018 2 Hexagon screw M8x16 DIN933 8.8
13 YE52003 4 Nut M10 DIN985 8
14 YE52024 4 Nut M20 DIN985 8
15 YE52005 2 Nut M4 DIN985 8
16 YE53013 2 Washer d=17 D=30 DIN125A 140HV
17 YE53026 4 Washer d=21 D=44 S=8
18 YEO01012 1 Outrigger extension cylinder min 1235
18 YBD002 1 Seal kit
19 YE10024 2 Pin D=14 L=54
20 YE15025 8 Guide block
21 YE17078 4 Plug
22 YE17079 4 Plug
23 YE19052 1 Bar grate
24 YE19113 1 Cabin lift
25 YE19115 1 Cabin lift
26 YE19137 1 Bracket
27 YE19186 1 Bracket
28 YE23051A 2 Connection block
for M100LD,M100L,M110L,M120L,M130L
for Q130LD,Q150L,Q170L,Q180L
29 YE23052A 2 Connection block
for M100ZD,M100Z,M110Z,M120Z,M130Z
for Q130ZD,Q150Z,Q170Z2,Q180Z
30 YE53031 2 Washer d=4,3 d1=9 h=0,8
31 YE54006 4 Circlip d=14 s=1 DIN471
32 YE55004 1 Damper
33 YE70001 2 Fitting GE 12L R3/8-ED
34 YE70125 1 Fitting WE 12L R3/8"
35 YE75074 4 O-ring D=19,98 d=8,01
36 YE81098 2 Limit switch
36 YE81144 1 Plug with cable 5m
37 YE81099 1 Roller tappet
38 YE81142 1 Roller tappet
39 YE81143 1 Roller lever
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